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For the sample marked:

“Lapitec Sintered Stone”

The results reported relate only to the samples tested.

No responsibility is taken for the accuracy of the sampling uniless it is done under our own

supervision,

The reproduction of this test report is only authorized in the form of a complete photographic

facsimile. Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages this cover included.
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DESCRIPTION OF THE SAMPLES:
Specimens 30 x 30 x 1.3 cm, marked “Lapitec Sintered
Stone”

MANUFACTURER: --——----

SAMPLING DETAILS:
-Where: =0 ——m————
-Date: 00—
- By whom: CUSTOMER

- How (methods):  --------

DATE OF RICEIVAL IN LABORATORY: 21/01/15

TEST PERFORMED:

Date of Date of

starting ending

X] Determination of scratch hardness according to | 04/02/15 | | 04/02/15 |
Mohs
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Determination of scratch hardness of surface
according to Mohs

The test was performed engraving the surface of the samples with minerals of Mohs' scale.

Specimens 1 2 3

Mohs hardness 5 5 5

KProf. Maria Chiara Bignozzi
DIRECTOR
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